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‘Aag se bachaye'is creatively interpreted from test reports under standard test condition for 19 mm thick Architect Ply and Club Prime.

CenturyPly with Firewall Technology fares much better in containing spread of fire as per 3 standards - IS 5509, BS 476 Part 7 & ASTM E84
- giving customers critical time to act in case of fire. Please visit www.centuryply.com for more details.
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Annexure A
Results and Discussion
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Century Plyboards India Ltd
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700 061

Century Plyboards (India) Limited
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Century Plyboards (I) Limited

FireWall Technology currently available in Architect Ply and Club Prime
Retail Help Desk +91 9962891523



